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Material Tensile Test Report
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Num BTy PURRE RRIMKE BRI
kg kg/mm? % mm
1 290. 684 0. 000 20 20. 14
2 285. 629 0. 000 19 19. 36
3 284. 589 0. 000 18 18. 44
S 286. 968 0. 000 19 19.31
AAIES 285. 629 0. 000 19 19. 36
StdDev 3. 261 0. 000 1 0. 85
CV % 1.1 0.0 4.4 4.4
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